



| | | | |
|---|---|-------------------|--|
|  GOVERNMENT OF DUBAI | Organization/Unit: إدارة مختبر دبي المركزي Dubai Central Laboratory Department | الوحدة التنظيمية: |  بلدية دبي DUBAI MUNICIPALITY |
| | Document Title: TEST REPORT VOC CONT.OF PAINTS & RELATED COATINGS BY DIFF. METHOD | عنوان الوثيقة: | |
| | Doc. Ref. : DM-DCLD-F-CM-0100 | رقم الوثيقة: | |

**CONSTRUCTION MATERIAL LABORATORY SECTION
CHEMICAL ANALYSIS OF CONSTRUCTION MATERIAL UNIT**

| | | | |
|--|------------------------------------|---------------------------------------|------------------------------|
| Report No: | 552064 | Request No: | EMTX-2022-1058969 |
| Project No: | BP-2022-947 | Report Date: | 27/01/2023 08:46AM |
| Project Name: | TESTING SERVICE FOR OPTIMUS INC | | |
| Consultant: | Optimus Inc | | |
| Contractor: | OPTIMUS E C O PAINTS TRADING L.L.C | | |
| Location: * | warehouse | | |
| Source: * | NOT GIVEN | | |
| Sample Description: * | PAINT | | |
| Product Name: * | OPTIMUS INTERIOR MEDICAL PAINT | | |
| Sampling Date/Time: * | 12/12/2022 10:00AM | Lot/Batch/Coil/Heat No.* | - |
| Receiving Date/Time: | 13/01/2023 11:37AM | Lot Size: * | NA |
| Sample Size /Quantity: | 500 gram | Sender No: | MEDICAL PAINT - SAMPLE NO. 1 |
| Material/Mix Type: * | Paint | Laying Date/Production Date: * | NA |
| Nominal Size / Working Block Size (mm) : NA | | | |

TEST RESULTS

| PARAMETER | RESULTS | | |
|---|---|-------------------------------|--------------------|
| VOC content in g/L, of the product "ready for use" (Clause 8.3) | 26 | | |
| SPECIFICATION LIMIT * | NG | | |
| Sampled By: | CLIENT REPRESENTATIVE | Tested By: | NKPULIYAN |
| Sampled Brought By: | CLIENT REPRESENTATIVE | Testing Date: | 13/01/2023 11:37AM |
| Sampling Method: | NOT GIVEN | Sampling Report No: | NA |
| Test Method: | BS EN ISO 11890-1 : 2007 | Test Method Variation: | NIL |
| Remarks: | CUSTOMER PERFORMED SAMPLING AND PROVIDED THE SAMPLE; THE RESULTS APPLY ONLY TO THE SAMPLE AS RECEIVED AND TESTED.EXEMPT COMPOUNDS NOT CALCULATED. THIS TEST METHOD IS CHOSEN BY CUSTOMER. | | |



Disclaimer : * Information is supplied by the customer and Laboratory is not responsible for this data.

To verify this document please go to : <https://www.dm.gov.ae/#check-tab5>

Enter Document ID: **EMTX-2022-1058969** and Verification Code: **887245**

or Scan the QR code below.



| | | | |
|---|---|-----------------------------------|--|
|  GOVERNMENT OF DUBAI | Organization/Unit: إدارة مختبر دبي المركزي Dubai Central Laboratory Department | الوحدة التنظيمية: |  بلدية دبي DUBAI MUNICIPALITY |
| | Document Title: TEST REPORT VOC CONT.OF PAINTS & RELATED COATINGS BY DIFF. METHOD | عنوان الوثيقة: | |
| | Doc. Ref. : | رقم الوثيقة: DM-DCLD-F-CM-0100 | |

CONSTRUCTION MATERIAL LABORATORY SECTION
CHEMICAL ANALYSIS OF CONSTRUCTION MATERIAL UNIT

| | | |
|-------------------|--------|--------------------------------------|
| Report No: | 552064 | Request No: EMTX-2022-1058969 |
|-------------------|--------|--------------------------------------|

*** END OF REPORT ***

This report is computer approved and authorized by Head of Unit and does not require any signature.



LB-TEST-014

PO Box 67, Dubai, UAE - Tel: (+971 4) 3027216 - Email: labs@dm.gov.ae - Website: <http://www.dm.gov.ae>

This report shall not be reproduced except in full without approval of the laboratory.

| | | |
|---------------------------|--|-------------|
| Date of Issue : | 02/05/2021 | Rev No. : 3 |
| Open Data / بيانات مفتوحة | Level of Confidentiality / درجة السرية | Page 2 of 2 |